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MAT [_‘ Al

\

PPRC ';P‘ 44 il y e ' =
APPROVAI M SR Reans eyt
REQUEST —.'.....?:‘." o~ T T~ M ) SVNTIA B A
' Contractor Company ALADDIN(3) |Dulgnu Company 'cmm-m Consulting Office
Name Sign " Dato/Serial Number Time
tsued bY COBELT leng, manMOUD DiAB I"‘-’MQ‘ *H 55 -A-At;::'fn. ar-of 10:00
Recaived by o £3 A0 0o M Yy HH M
IV GARB
| CoNsuLTANT Kl /T' YA s | Ew | es | e | | w0 | e
B1 to 521 Dite 83 Kp XXX Mote
Station Refersnce Depot Reforence For Kilomater point only Stard Km ls used
Work Activity
FORR Y Sub Elemant of Activity
r Dascription of Materlals Fill Layer Total Quantity(2500 m3)
Location to be Used & pall
Sample only Yes Materials Typa fill layers
Supplier Name Dala Sheet provided Yes altached
o FARTHWORK SPECIFICATIONS & TESTING REPORT
Referance in BoQ Specification (CG21-41 7) VERSION 2 CIVECON GROUP
Proequalification referance Test Samplas Results
| Reference Pholos No/Yes
gmments by, Engkhaled Zaki (k) |

IR Wi g (L
TEST RESULT IS APPR

2- All asls were camied - ot

1- onm sample was selected for quality test

by CEL Lab

3- results attachad and found acceplable and comply with proj. specs

4- final approval ia subject to above mentioned comments

5-The original copy is attached to (S5 -A-AD -M.AR. QT - 01)

AR 144 131445 iiii

{Organisation Name Sign Date \ ]r;
1 Hinhh

Contracior Eng Mahmoud Diab (\'@M‘J& DJ% A

aAaac Eng. SAIED BAIF X ﬁ

GARB** Eng. Margret Magdy

Employers Ropresentalive Eng. Alsa Abd-Allatit éw 7= 9_ '/o Z} A W c

© Dungrat L4

* Algirmnilekiges Cubvert arly
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/' __CEL___

’

/ Consulting Engineering Bureau & Laboratories
/ Rrawrndigl | S5 LATLN Y Lalas 50
Company Name : ALalsiall <oy yiall o 3l8 32 g oall pMle
Project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment
Location : St. 334+000

Delivery Date  : 17/08/2023
Reporting Date  : 07/09/2023
Reporting No.  : 01
Sample No. : 01

Dear Gentleman,
Attached here with the Soil Embankment delivered on 17/08/2023

Materials test

- Sieve analysis according to ASTM C-136.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs,

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

NOWM A WN—

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.

1

3 E1 Malek EI Afdal Street Jead¥r et v

Zamalek, Cairo, 5)8 130 - e 21

Tel.& Fax : 27367231 - 27363093 | TYETEAY - VIAYIP) | (ulh ¢ Gudils
ACENEDITED www.cel-egypt.com
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J CEL____

Consulting Englneering Bureau & Laboratories
Abiwrdlg?! SN HLETLNW Y Lo lne P

Company Name : ALSiall &y glall o318 12 § opill e

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 17/08/2023
Reporting Date : 07/09/2023
Reporting No. :01
Sample No. : 01

SULTS OF SIEV S According to AST -C 136
Sk(’lv::)il & Passing %
50 100
37.5 97.7
25 89.4
19 83.6
12.50 76
9.50 60.4
4.75 48.8
2.36 47.2
2.00 46.1
1.18 39.2
0.600 344
0.425 29.5
0.300 24.1
0.150 16.2

v p—— o 2 o,
atn BT Lo ceces e
I 2D it - 2

3 El Malek El Afdal Street Juad¥ ety 4 v

Zamalek, Cairo, 3)aldl) - e i
Tel.& Fax : 27367231 - 27363093 YWPAPAP - YVFIWYIPS ) Sl 4 Gpddld
www.cel-egypt.com

ACCREDITED"
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CEL

Consulting Engineering Burecau & Laboratories
Aarndigl ) D1 LAWY Jelas oS

Company Name : Alalslall &Y glhall 0 518 & g () sl

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 17/08/2023
Reporting Date : 07/09/2023
Reporting No. :01
Sample No. : 01

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 9.0
Sieve Size 75 pM (N0.200) s

.Pi.h"lw.' Py

La ey

Juadr i Sy

3 El Malek El Afdal Street

Zamalek, Calro. 3yaldl - eyl

Tel.& Fax : 27367231 - 27363093 YWPAPAAT o TVPIVIFY 4 puSl 4 Apdild

CCREDITED' www.cel-egypt.com

eating Labonetory
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— _CEL

Consulting Engineering Bureau & Laboratories
Al DS W e lae aiSe

Company Name : AalSial Gy glall o 5l8 )4 g oyl s3

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 17/08/2023
Reporting Date : 07/09/2023
Reporting No.  : 01
Sample No. : 01

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Test R(e;:;ts
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malek El Afdal Street Juad¥ et 5 1
Zamalek, Calro. | AS )1 - a3
Tel.& Fax : 27367231 - 27363093 WEAP AT - TVPIYITL ) Qa1 o Qpdld

ey www.cel-egypt.com
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Consulting Englineering Bureau & Laboratories
Awdlgh) D15 LESLN Y Lelae iSe
Company Name : ALalSiall ¥ glhall o 08 & g opall p3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 17/08/2023
Reporting Date : 07/09/2023
Reporting No. :01
Sample No. : 01

Soil Classification According to Project Specs (Embankment)

Results Limits according
ST (%) Projects Specs
Group Classification (A-1-a) (A-1-n) (A-1-b)
2.00 mm (No.10). 46.1 Max 50 % ———
0.425 mm (No. 40). 29.5 . Max30% Max 50 %
0.075 mm (No. 200). 9.0 Max 15 % Max 15 %

Characteristics of fraction passing 0.425 mm (No.40)

Liquid Limit ...ovvveeineinnnnnnnnss NP — ——

Plasticlty Index .....ccocoiensmvinnnose
NP Max 6 % Max 6 %

a4 Comply - o Not Comply) with specifications limits

5

3 El Malek EI Afdal Street Juad ¥ et o v
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CEL

Consulting Englneering Bureau & Laboratories
Aendigl! O LI | o las S

/Company Name : ALalsial) &Y shall o8 5 9 Cyall #3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment
Location : St. 334+000
Delivery Date  : 17/08/2023
Reporting Date : 07/09/2023
Reporting No.  : 01
Sample No. 1 01
0is - Dens ation of s
Test result (Modified proctor test)
ASTM D-1557
2.14
_o2a2
~ 214
% 2.08
2 206 1
,‘E 204 -
3 202 ]
5 2
198 -
1.96 'l—" ¥ { Jlalias - 1 - - — -
5 6 7 8 9 10 1

water content %

e Max dry density (gm/cm?) 12,13

:8.2

e Optimum moisture content %

6

3 E Malek El Afdal Street Juad ) Lt 3 ¥
Zamalek, Cairo., IAS 3 0201« a3
Tel& Fax : 27367231 - 27363093 VPN AT o TYPIVIFD ¢ S ¢ il
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—_ _CEL____

Consulting Engineering Bureau & Laboratories
Atndigh O AL WY (Lelne ———Se

Company Name : ALalSial) &Y gliall 308 58 3 call g3

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 17/08/2023
Reporting Date : 07/09/2023
Reporting No. :01

Sample No. 101
Test Results of Callifornis Bearing Ratio on Base Materials
ASTM D 1883
Rengirmaen stress on piston (Mpa)
mm Inch
0.64 0.025 1.95
1.27 0.050 2.38
1.91 0.075 2.85
2.54 0.100 3.22
3.18 0.125 3:95
3.81 0.150 3.88
4.45 0.175 4,09
5.08 0.200 4.33
-Pra 0.225 4.62
6.35 0.250 4.89
CBR Result Stress (Mpa) CBR %
AL 0.1 Inch (2,54 mm) St Value Sample results P
penctration 6.90 3.22
Notes:

I- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of 2.13 (gm /cm")
at 8.2 % optimum wa

Juad¥r e v

Sl g

Tel.& Fax : 27367231 - 27363093 IVEAF AR - YYPIYITY ) uSlh o qpidld
ACCREDITED
Testng Laboriascsy
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-

www.cel-egypl.com
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— CEL____

Consulting Englineering Bureau & Laeboratories

Akl LS LN Jolne iiSe
Company Name : Alalsia) ey gl oS 3l g cpall pNe
Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 17/08/2023
Reporting Date  : 07/09/2023
Reporting No. :01
Sample No. : 01

Load Penetration Curve of CBR Test

ASTM D-1883
6.00 ! T ' : : :
500 Jarnenv BTN R b ez, R L ——
! : ! : : st
g : ; ! : A |
400 eoocnecone beeccocancns fommreaanns foomccca.. T vt 4--
T s s L : s
g | [ gt :' . |
£ 300 b R Rty ML EEEOTE SEERTPRURRN DR
: D
gz'co ) ey ‘: ---------- ‘: ---------- -:. .......... ‘E ..........
«» s : A s
o_oo -L——A_A_A.,.J_L.¢ ..... 4...4._i__- i I Ty g - ] i V)
0 1 2 3 4 5 6 7
Penetration (mm)
8
3 E1 Malek El Afdal Street Juad ¥y il 4y
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CEL

Consuiting Engineering Bureau & Laboratories
Aavdig!) LAWY Jelne (Wi 1

Company Name : AlalSialf <Y gUall o518 )8 § cyal) p3
Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment

Location : St. 334+000
Delivery Date  : 17/08/2023
Reporting Date : 07/09/2023
Reporting No.  :01

Sample No. : 01

Organic of Soil ASTM D-2974

Method Type D

Test

Results

Amount of organic content %

Nil

9

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCRE!

ITED
Tenting Labonpiory

Juad ¥ ety 3 ¥
3)alaN - Ul g
YYPAT AT o YYPIVIPY ) uSId 4 paidi

www.cel-egypl.com

CamsScanner 2 Lgd d>gusaall


https://v3.camscanner.com/user/download

MATERIAL

APPROVAI

Algk:n

K

= S

REQULS A G e o) SVITIM S A
[ Contractor Company ALADDIN(3) Designer Company {KK) Enginesring Conmulting Ofca
|Name Sign N > Date/Sarlal Number Time
Issued by Contractor M 02102023 .
I [eng. MaHMOUD DIAB DWO B AIBI AR ST 10:00
4 by GARD eyl oo M Yy HH WA
CONSULTANT l"" SAID SA¥ . MARL a3¢ | ew cs ) w | n» 10 0
8100 821 Dite 83 Kp XXX Mote
Station Reference Depot Referanca For Kllomalar point only Start Km is used
Work Actlvity
N -+ % N Sub Elament of Activity
Description of Materials Fill Layer Total Quantity(1500 m1 )
Location lo be Used Sy
Sample only Yes Matarials Type fill layers
Supplier Name Data Sheet provided Yes attached
EARTHWORK SPECIFICATIONS & TESTING REPORY
Reference in BoQ Specification (CG21412) VERSION 2 CIVECON GROUP
Prequalification reference Tost Samples Results
Refarence Photos No/Yes Other

< WS ILLL TG ©
:

QUALITY TEST RESULT 1S APPROVED

3- rasulls attached and found

1- one sample was selocted for quality test

2. All tosts were camied - oul by CEL Lab ,

4- inol approval s aubject ko sbove mentioned commaents

5-Tha original copy |s attached to (S5 -A-AD -MAR. QT - 03)

occeptable and comply with proj. specs.

i
Organisaton Name Sign Date i “5‘
Contractor [eng Mahmoud Diab (\AQ\'\H—% {178 A
QAQC* |Eng. SNED SAIF

' lcARB*™

Employers Representative

= N reNS e Culver ony

[T-1o-2p23 | Awic |
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CEL

Consulting Engineering Bureaw & Laboratories

/ Arttssnllgl | SHLETW N | Lo bt LTiSoe
Company Name  : ALal<iall ¥ glall s 318 &  cyall p3e
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 03/10/2023
Reporting Date  : 17/10/2023
Reporting No. : 05
Sample No. 1 05

Dear Gentleman,
Attached here with the Soil Embankment delivered on 03/10/2023

Materials test

Sieve analysis according to ASTM D-422.
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

o SN A S B

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.

3 El Malek El Afdal Street Juadd et 3 v
Zamalek, Calro. i AS 3palat - e sh
Tel.& Fax : 27367231 - 27363093 TYPIP AT o YVPIVIPY ) puSTh + 5pauld

REDITED
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| Company Name ; sy
Project * Electric Express Train,

CEL

J Con.ulemg Englnoodny Bureau & Laboratories

Sy, P Jelae [N i P

STl 008 32 o) e

Type of sample : Soil Embankment
Location ¢ St. 334+000
Delivery Date 03/10/2023

Reporting Date : 171
Reporting No.  : 05

0/2023

from Al Ain Sokhna to Marsa Matrouh

Sample No. : 05
S S ALYSIS According 1o 6
Sl:;e:)lze Passing %

50 100

37.5 96.4

25 89.2

19 784

12.50 68.4

9.50 58.9

4.75 46,7

2.36 41.3

2.00 34.6

1.18 29.1

0.600 24.6

0.425 203

0.300 16.3

12.3

2

3 El Mulek EI Afdal Street JadY) Aty 3 ¢
Zamalek, Calro, Epalat o 1y i1y

Tel.& Fax 1 27367231 - 27363093
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Connultlng Englm.dng Bureau & Laboratorias
a*-d-l-l‘." Ql)%’i Jolae waife

/" Company Name Alalsiy) Y gl 0 91 2 5 il g5

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soijl Embankment
Location : St. 334+000

Delivery Date : 03/10/2023
Reporting Date : 17/10/2023
Reporting No. 05
Sample No, : 05

Materials finer than 75 um (n0.200) sieve
by washing ASTM D-1140,

Results
Test (%)

Percentage of material finer than

12,
Sieve Size 75 uM (No.200) i

3

3 EI Malek El Afdal Street Jadlr gy s
Zamalek, Cairo, | A S Sralal « Wl 11y
Tel.& Fax : 27367231 - 27363093 YWEIraAr . vvrivery tpaSilh 4 Ged 5
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CEL

Consulting Engineering Bureau & Laboratoriea
Al dght o) JLEILNW Jalae —iSie

p 'Company Name : st @y il SIS g Ll g3

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 03/10/2023
Reporting Date 17/10/2023
Reporting No. ;05
Sample No. : 05

Results 0 fliquid limit and plasticity index
of soils according to ASTM D-4318

Test R::/:' )l -
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP

3 El Malek El Afda) Street My' Uledi 3 P
el « Ll la s

Tel.& Fux : 27367231 - 27363093 m WEAPAAFR - YYPIVIPY ) uslh 4 gpan
ASSRERIIED www.cel-egypt.comn
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/ CEL

/ Consulting Englneering Bureau & Laboratories
Al S LT N Y S e LTS
~ Company Name  : ALlSiall @y jlall s 318 8 y oyl s34
+ Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
~ Typeofsample : Soil Embankment
Location : St. 334+000

Delivery Date  : 03/1 0/2023
Reporting Date : 17/1 0/2023
Reporting No. ;05
Sample No. 105

Soil Classification Accordlng to Project Specs [meankmcnq

Results Limits according
AEST (%) Projects Specs

Group blassiﬁcaﬁon (A-1-a) (A<1-a) (A-1-b)
2.00mm  (No.10). 34.6 Max 50 % ———-
0.425 mm (No. 40). 20.3 Max 30 % Max 50 %
0.075 mm (No. 200). 12.6 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit ..................... ( NP — ——

-
Plasticity index .................... '

' NP Max 6 % Max 6 %

640 Comply - o Not Comply) with specifications limits

3

3 El Malek El Afda) Street Juadbr gy 5

Zamalek, Cairo, LAl - a1

Tel.& Fax : 27367231 - 27363093 YVPIr.qr . YYrivrey , eS¢ Geddy
ACCREDITE ¥
Towing Lunariacr www.cel-egypt.com
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CEL

Consulting Englneering Bureau & Laboratories
Atavdldgd | Sy LAY Jelae Lo

g Company Name : 4lalsial oy gl oS 3l g udll N

Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment

Location : St. 334+000

Delivery Date : 03/10/2023

Reporting Date  : 17/10/2023

Reporting No. : 08

Sample No. : 05

oisture — Density relation of soil

Test result (Modlificd proctor test)
ASTM D-1557

2.15 -
2.14
213
212 -
211 -
2.1 A
2,09 -
2.08

207 -
206 -
2.05

2.04

dry denisty { gm/em? )

water content %

* Max dry density (gm/cm?) 12,14

: 7.9

Optimum moisture content %

6

A'.'C.E‘:iE.DITED'

3 El Malek El Afdal Strect
Zamalek, Calro,
Tel.& Fax : 27367231 - 27363093
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CEZ

c::nudﬂng Englnooﬂng Burvau & Laboratories

Awdsighy 1l Jdalne O,

2 Company Name : sy SV Al o yls 8 Cydll pdle
Project : Electric Express Train,

Type of sample : Soi] Embankment
Location : St. 334+000
Delivery Date : 03/10/2023
Reporting Date 17/10/2023

Reporting No. ;05
Sample No. : 0§

Test Results of California Bearing Ratio on Base Materials
ASTM D 1883

from Al Ain Sokhna to Marsa Matrouh

Peneétration Stress on piston (Mpa)

mm Inch

0.64 0.025 2.03
1.27 0.050 2.51
1.91 0.075 2.97
2.54 0.100 3.49
3.18 0.125 3.98
3.81 0.150 4.35
4.45 0.175 4.72
5.08 0.200 5.19
5.71 0.225 5.55
6.35 0.250 5.61

CBR Result Stress (Mpa) CBR %
St. Value Sample results
: 0':”‘:::"?‘::: " 6.90 Z..49 s

Notes 3

I- Attached graph shows penctration resistance versus
2- The sample was compacted to dry density of 2,14 (gm /em?)

at 7.9 % optimum

3 El Malek El Afdal Street
Znmalek, Cafro,
Tel.& Fax : 27367231 - 27363003

water content,

7

penctration magnitude.
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— CEL

' Consulting Engineering Bureau & Laboratories
Aparndlgl ) S LEIW N Jolas LadSe
',"Co-p’ny Name : Alalsid) Y gLl 0518 J5 g ) pde
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 03/10/2023
Reporting Date  : 17/10/2023
Reporting No. :05
Sample No. : 05

Load Penetration Curve of CBR Test

ASTM D-1883
6.00 v : r '
: | : ! |t
- B i s v o i s
' ] 1 ) ' 1
7 : ! : > !
S 400 +---cncaua- bevaacacana R —— is Z 7 R Jescorevsoed facecencasse
E | ' /:’ ! ! !
I ' [ |
300 funenoes _— T (= R  S——
: | s | s |
[T . S — 8, = SOTSTN P P
c | s s ' s
1 ] ] '
100 4--veaceen- R R | ORI | S S I S SRy, e ——
H : | ) ; |
] ] | 1 '
H ! " ' ‘ |
0.00 +4-deeese ;...a....l_.n—; . .# s e T . 4 —eh “_;_A...n e ‘ [oe—
0 1 2 3 4 5 6 7
Penetration (mm)
B
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Y cEx

Conasulting Englnoodna Burcau & Laboratories

,;"' Al SHLATL N Lelne e
/" Company Name : {lS1al) iy yliall o 3 24 g il 3l
Project ! Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Type of sample : Soil Embankment

Location : St. 334+000
Delivery Date  : 03/10/2023
Reporting Date  : 17/10/2023
Reporting No.  : 05

Sample No. : 05

Organic of Soil ASTM D-2974

Method Tvpe D

Test

Results

Amount of organic content %

Nil
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— CEL

d Conaulting Englnoorlnc Bureauv & Laboratories
/ W' &')%,' Jalae (i ™

é‘ompany Name : 4y Y gUall 008 5k g (uall p3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment

Location : St. 3344000

Delivery Date  : 15/10/2023

Reporting Date  : 26/10/2023

Reporting No.  : 06

Sample No. : 06

Dear Gentleman,

Attached here with the Sail Embankment delivered on 15/10/2023

Materials test

Sieve analysis according to ASTM D-422,

Material finer than sieve No. 200 according to ASTM D-1140.
Liquid limits and plasticity index of soil according to ASTM D-4318,
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

N v s W

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.
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Consulting Englneering Bureau & Leboratories
A gl SHLEIL N Jalae LiSe
sempany Name : ALlSiall <y gliall 03l 5 9 Oyl #35
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Project
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 26/10/2023
Reporting No.  : 06
Sample No. : 06

RESULTS OF SIEVE ANALYSIS According to ASTM D-C 136

Sl:;:n?)il e Passing %

50 100
375 97.5

, 25 84.0
19 77.8
12.50 67.5
9.50 63.1
4.75 60.8
2.36 53.6
2.00 48.9
1.18 43.6
0.600 38.9
0.425 334
0.300 24.6
0.150 19.6
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Consulting Englmorlng Bureau & Laboratoriea
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-smpany Name : lalSiall ciy yliall 03U 1 5 cuall pNe

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Typeof sample : Soil Embankment
Location : St. 334+000
Delivery Date ;1511 0/2023
Reporting Date : 26/1 0/2023
Reporting No, ;06

Sample No. : 06

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1 140,

Results
Test (%)
Percentage of materia] finer than 1.7
Sieve Size 75 M (No.200) :
3
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CEL

Conasulting Englnoorfng Burvau & Laboratories

At dighl Sy LB | Jalae s,
Company Name : Alalsial) @y ylhall 5 yls 5 3 pde

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date  : 26/10/2023
Reporting No.  : 06
Sample No. : 06

Results of I i limit and plasticity ing
ol soils according to ASTM D-4318

Results
T
est (%)

Liquid Limit NP

Plastic Limit NP

Plasticity Index NP
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CEL

Consuliting Engineering Bureau & Laboratoriea

Al S AT W folne oiiSe
Company Name : ALISIa) &Y glall o 518 38 4 ol M
Project t Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 26/10/2023
Reporting No. : 06
Sample No. : 06

Soil Classification According to Project Specs (Embankment)

Results Limits according
TEST (%) Projects Specs

Group Classification (A-1-n) (A-1-a) (A-1-b)
2,00 mm (No.10). 48.9 Max 50 % ———
0.425 mm (No, 40). 334 Max 30 % Max 50 %
0.075 mm (No. 200). 11.7 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit ...........cc0uvevnr.nn NP S— ——
Plasticity index .............coeevnn. s

NP Max 6 % Max 6 %
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CEL

Consuiting Engineering Bureau & Laboratories

L PLRTRIF-% P T PY PRI
Company Name : ALalSGall c yliall s 5tS 52 5 oyl p3le
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 26/10/2023
Reporting No.  : 06
Sample No. : 06

isture — Density relation of soil
Test result (Modified proctor tes
ASTM D-1557

215 4
214 -
213 4
2,12 -
2.11 -
21 -
2.09 -
2.08 -
207
2.06
205 -
2.04 .-

dry denisty ( gm/cm? )

10

Y S T
o,

ﬂ-,

» -]
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walter content %

* Max dry density (gm/cm?) :2.12

* Optimum moisture content % : 8.1

e A EC R TP P
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CEL

Conasulting Englinearing Bureau & Laboratories
Apaw gt SRS | Jelne —ti e

Csmpany Name : alastal) S gl 2508 3 g ) p3Ie

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 26/10/2023
Reporting No.  : 06
Sample No, : 06

Test Results of California Bearing Ratio on Base Materials
ASTM D 1883

penetration stress on piston (Mpa)
mm Inch
0.64 0.025 1.34
127 0.050 1.55
1.91 0.075 1.83
2.54 0.100 2.10
3.18 0.125 247
3.81 0.150 2.72
4.45 0.175 2.98
5.08 0.200 3.32
5.71 0.225 3.67
6.35 0.250 3.98
CBR Result Stress (Mpa) CBR %
" n St. Value Sample results
Rl - —
Notes ;
I- Attached graph shows penctration resistance versus penetration magnitude,
2. Th samp as compacted to dry density of 2,12 (gm fem?)

ontent,

-
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CEL

Conaulting Englinearing Bureau & Laboratories
A g Ol LS Jelae LOSa

Caompany Name @ 4lalial &Y gl o0 5 g oyal pdle

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 26/10/2023
Reporting No. : 06
Sample No. : 06

Load Penetration Curve of CBR Test
ASTM D-1883
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- smpany Name
Froject
Type of sample

Location
Delivery Date
Reporting Date
Reporting No.
Sample No.

CEL

Consulting Englneering Bureau & Laboratories
Agardigl! QIHLSWH T Jelae oie

¢ ALalSaal) Y glhall o518 ok g Cudll p3e

: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

: Soil Embankment
: St. 334+000

: 15/10/2023

: 26/10/2023

: 06

: 06

Organic of Soil ASTM D-2974

Method Type D

Test

Results

Amount of organic content %

Nil
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Eng. MAHMOUD DIAB (\/\91-446 (l(_( 14 00 -
: i D D 85 .A-AD-3.M.A.R. QT - 03 A0
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81 to 821 Dito 83 “Kp XXX Nota. ..
Station Referenco Dopot Roforence For Kilomater point équ'a'lmukm htmd :
Work Activity ithe
Bub Element of Actlvity
- Description of Materials Fill Léyer Total Quantity(2000 m3)
Location to be Used O gl
Sample only Yes Materials Type fill layars:
Supplier Name Data Sheet provided - Yes _altached :
; T EARTHWORK SPECIFICATIONS & TESTING nspom ; ' ;
Reference in BoQ Specification (CG21-41.2) VERSION 2 CVECONGROUP -~ |
Prequalification reference Test Samples Results
Reference Photos No/Yes Other .
mments by: Eng khaled, Zaki (k¥)..; | 7a i S Commants by: Eng. Alad Abd:Allat

QUALITY TEST RESULT IS APPROVED

P

Ve - —A‘L:u 1—&-\

1- one sample was selected for quality test

2- Alltests were carried - out by CEL Lab .

3- results aftached and found acgeptable and comply with prb]. épecs, E

4- final approval Is subject to above mentioned commems

5.The original copy is attached to(35 -A-AD-2-M AR QT 03) E
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= CEL

Conaulting Engineering Bureau & Laboratories
/ Al Sl QLSS Jelas LS

Company Name 3 Alalsialf a¥ yUiall syl 52 5 Gpald #3le

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date : 25/10/2023
Reporting No.  : 07
Sample No. : 07

Dear Gentleman,
Attached here with the Soll Embankment delivered on 15/10/2023

Materials test

Sieve analysis according to ASTM D-422,
Material finer than sieve No. 200 according to ASTM D-1140,

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

o oo N B ool

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.
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Consulting Engineering Bureau & Laboratories
At dIgh Sl LASL N Jelae O

Company Name 1 ALaSiall @y gliall s 18,2  onll o3

Project + Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 15/10/2023
Reporting Date  : 25/10/2023
Reporting No.  :07

Sample No. : 07

ESULTS OF S ) y According to ASTM D-C 13

Sieve Size
:::m) Passing %

50 97.8
37.5 94.5

25 86.3
19 79.7
63.5
58.8
47.3
45.5
43.7
38.9
31.5
283
241
19.7

2
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v CEL

Consulting Englineering Bureau & Laboratories
At LIgh SI1HLESLNWY Lalae —iSe

y éonpany Name : ALlSia) cy glall 038 2  call s3le

" Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 3344000

Delivery Date : 15/10/2023
Reporting Date  : 25/10/2023
Reporting No.  :07
Sample No. : 07

Materials finer than 75 um (n0.200) sieve

by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 9.1
Sieve Size 75 pM  (No.200) ’
3
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CEL

Consulting Engineering Burvcau & Laboratories
[ WPWNE ¥ | ] Y T30 ST Y P —ifa

/ Company Name : 41S5all o gUall 0 518,80 o oyl 3

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 15/10/2023
Reporting Date  : 25/10/2023
Reporting No. :07
Sample No. : 07

Results of liquid limit and plasticity ind

in -
Results
Test (%)
Liquid Limit NP
Plastic Limit NP
Plasticity Index NP
4
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CEL

Consulting Engineering Bureau & Laboratorios

Apandigh ) SHLEILN Y Jelae LSe
Company Name : ALalSial) <y gUiall o 318 5 9 cudll p3le
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 15/10/2023
Reporting Date  : 25/10/2023
Reporting No.  : 07
Sample No. 107

Soil Classificatio rding to Project Specs (E nkment
Results Limits according
TEST
(%) Projects Specs
Group Classification (A-1-a) (A-1-a) (A-1-b)
2.00 mm (No.10). 43.7 Max 50 % —
0.425 mm (No. 40). 28.3 Max 30 % Max 50 %
0.075 mm (No. 200). 2.1 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
T
Liquid Limit ........occvvvereinnnnns NP e | —
Plasticity indeX ...vveeeniinreneeenrnnas ~
NP Max 6 % Mnx 6 %

e A P L‘v 5
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CEL

Conaulting Engineering Bureau & Laboratoriesa
Al S LI Jalae (el

Company Name : ALalSial & gUall o 08 58 § oyl pde

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date : 15/10/2023
Reporting Date : 25/10/2023
Reporting No. :07
Sample No. : 07

Moisture - Density relation of soil

Test result (Modified proctor test)

ASTM D-1557

2.14
213 -
212 -
' 211
2.1 A
2.09 -
208 -
207 4
2.06

R0 b e e e eaee e ettt e st e e m e et e e =
5 6 7 8 9 10

dry denisty ( gm/cm? )

water content %

* Max dry density (gm/cm?) 12,13

* Optimum moisture content % : 8.0

6
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CEL

Consulting Engineering Bureau & Laboratories
Akl S LTSN Jolae (Wl

Company Name : ALalSia) &Y glhall 018 & 4 call p3le

Project * Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date  : 15/10/2023
Reporting Date  : 25/10/2023
Reporting No.  : 07
Sample No. : 07

Test Results of California Bearing Ratio on Base Materials

ASTM D 1883
penetration i
stress on piston (Mpa)

mm Inch

0.64 0.025 1.55
1.27 0.050 1.85
1.91] 0.075 2.11
2.54 0.100 2.37
3.18 0.125 2.67
3.81 0.150 2.93
4.45 0.175 3.16
5.08 0.200 3.49
5.71 0.225 3.73
6.35 0.250 3.98

CBR Result Stress (Mpa) CBR %
St, Value Sumple results
At o.:n l:::. r:zd:: mm) — "u : 334

Notes :
I- Attached graph shows penctration resistance versus penetration magnitude,

2- The sample was compacted to dry density of 2.13 (gm /cm?)
at 8.0 % optimlim water content.
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CEL

Consulting Engineering Bureau & Laboratories

Al S HALIa N1 (Lo e LTS
Company Name : ALl @Y ylall s 1S 8y oyall pde
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Delivery Date t 15/10/2023
Reporting Date : 25/10/2023
Reporting No. :07

Sample No. 1 07
Load Penetration Curve of CBR Test
\

ASTM D-1883

4.50 | ' ' \ H
i : 1 : '
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= | .= | g
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CEL

Conoulllng Englnoodng Bureau a Laboratories
‘“w' at_,t.:.:...m Jolae (Wi o™

Sempany Name  : LG4 oy @ty e, IOl a3

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample ; Soi Embankment

Location : St. 334+000

Delivery Date 15/10/2023
Reporting Date 25/10/2023
Reporting No, ;07
Sample No. : 07

Organic of Soil ASTM D-2974
Method Type D

Test Results
Amount of organic content % Nil
9
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Company Name : Alalsiall ¥ slall o8 5 o ) #312
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No.  :09
Sample No. 1 09

Dear Gentleman,
Attached here with the Soil Embankment delivered on 25/10/2023

Materials test

Sieve analysis according to ASTM D-422,
Material finer than sieve No. 200 according to ASTM D-1140.

Liquid limits and plasticity index of soil according to ASTM D-4318.
Soil classification according to Project Specs.

Proctor Test according to ASTM D-1557

CBR according to ASTM D-1883

Organic Content ASTM D-2974

N W S R T

Note: The client to our laboratory brought the sample and the laboratory is not
responsible for the way it is taken.
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Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St, 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023

Reporting No.  : 09
Sample No. : 09

RESULTS

SIEVE A

SIS According to ASTM D-C 136

Sieve Size
(mm)

Passing %

50

100

37.5

99.2

91.2

81.2

71.4

62.3

54.1

49.8

46.2

41.2

349

28.2

234

18.9

2
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. Company Name : AL @Y gliall 0 9\S 3d 3y ) p3ke

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No. :09
Sample No. : 09

Materials finer than 75 um (no.200) sieve
by washing ASTM D-1140.

Results
Test (%)
Percentage of material finer than 0.8
Sieve Size 75 pM  (N0.200) '

L L, ) d 1 peed AR
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Company Name ; Alalsiall &Y glall o 518y g oyl gk

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample  : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date : 19/12/2023
Reporting No.  : 09
Sample No. : 09

Results of liquid limit and plasticity index
of soils according to ASTM D-4318

Results

Test (%)

Liquid Limit NP

Plastic Limit NP

Plasticity Index NP

4
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/ Company Name  : AlalSiall S glall a8 5y Cyalh #30e

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No.  :09
Sample No. : 09

Soil Classification According to Project Specs (Embankment

Results Limits according
TEST .

(%) Projects Specs
Group Classification (A-1-a) (A-1-a) (A-1-b)
2,00mm (No.10). 46.2 Max 50 % —meen
0.425 mm (No. 40). 28.2 Max 30 % Max 50 %
0.075 mm (No. 200). 9.8 Max 15 % Max 15 %
Characteristics of fraction passing 0.425 mm (No.40)
Liquid Limit ..ccavecseceoscsennionis NP S— i
Plasticity iIndexX ..ccccceierersisvasannones

NP Max 6 % Max 6 %

T s 1St #94

The test results are (e Comply - o Not Comply) with specifications limits

3 El Malek E1 Afdal §
Zamalek, Calro.
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/ﬁompany Name : 4lalsiall Y gliall a3l yd g i 340
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No.  : 09

Sample No. : 09
Moisture — Density relation of soil
Test result (Modified proctor test)
{ \ ASTM D-1557
"
2.14
, 219 .
= 212 J |
fg 211
E 21
g 2.09 4
g oo
£ 206
: 2.05 - RS 28 B - .
2,04 - v — i
5 6 7 8 9 10
water content %
e Max dry density (gm/em?) :2.13
e Optimum moisture content % 181

6
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Company Name : AalSial &y glall 318 5 g ol p3le

Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date  : 03/12/2023
Reporting Date  : 19/12/2023
Reporting No. : 09

Sample No. : 09
Test Results of California Bearing Ratio on Base Materials
ASTM D 1883
RELSISHEN stress on piston (Mpa)
mm Inch
0.64 0.025 2.12
'1.27 0.050 2.69
1.91 1/. = 0.075 3.16
2.54\_ 0.100 3.49
3.18 0.125 3.84
3.81 0.150 4.18
4.45 0.175 4.50
5.08 0.200 4.86
Nl 0.225 .23
6.35 0.250 5.56
CBR Result Stress (Mpa) CBR %
St, Value Sample results
i |2
otes :

1- Attached graph shows penetration resistance versus penetration magnitude.
2- The sample was compacted to dry density of 2.13 (gm /cm?)

3 Ei Malek El Afdal Street Jadr e s

Tel.& Fax : 27367231 - 27363093 YYPAT AT o YYPIVIT) & puSlh + Gpauld
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/ Company Name : AlalSiall < gUall o 38 5%  Cudll p3le
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St, 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023
Reporting No. :09

Sample No. : 09
Load Penetration Curve of CBR Test
ASTM D-1883
6.00 Y H v : . 7
i i § 5 e
£00, 17omrnere- porenneeess frommsanees e fesn // """"""
PP - S S ) /1’/ ..... HE— | —
%o 1 i s s a
| ey ok i / -------- A, B Ao b
: AP s s s e
LT . SOV WO FRDU: W SIS S
% : ! E ! ! :
PSS RV SRS TGS SN S S
0.00 +— | s ; | H i
0 1 2 3 4 5 6 7
Penetration (mm)
Signat Dt s S
8
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/ Company Name : ALl Y gliall 018 5 g Cpdll g
Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil Embankment
Location : St. 334+000

Reporting Date : 03/12/2023
Reporting Date : 19/12/2023
Reporting No. :09
Sample No. : 09

Organic of Soil ASTM D-2974
Method Type D

Test Results

Amount of organic content % Nil

9
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Yiork Activiey X : 3 X
Sub Elament of Activity : o et :
Cescrption of Matenals Fill Layer Total Quantity(1500 m3) : '
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; Sampie only Yes Materials Type : _- m*"ﬂﬁ . FLatd
: Supplier Name Data Sheet provided "ms aaza..m S
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MATERIAL K
NSPECGCTION ‘74" Dive K mbﬂ,‘“A Mﬂe‘!w ), (,;A
—..- i S - . AT NG BT .

Rf.‘)‘_lr_-‘v] v .:: .-“‘ EVATOA BEEEImE Seasen

K Eno ing Consulting |
[Contracior ALADDIN(03) Dasigner Company [ K) Engineering Consulting
Company ce
—r Name Sign X DaterSerial Number — Time
' 05/08/2023 :
Contractor Eng. Mahmoud Diab {\A}M 1y wlhy S5 AAD-3.P.LT (01) 1:00 PM
’“.w“d by GARB =) [§15) Mu Yy MH MM
CONSULTANT Eng. Saled Salf = MRl 53¢ | ew | cs c s 23 1 0
8110821 Dite B2 : Kp XXX Nots
Siation Ralerence Depol Reference For Kilometor point only Btart Km |s used
Work Activity
Sub Elemant of Astivity
Description of Materlals CUT BED
Location to be Used From 334+800 TO 3344900
5 -A-AD-3 - 1202
MAR & UIR Approval No UIR 83-A-AD-3 G0 Date G sle
MAR, Q.T -C-01 29/07/2023
Supplier Name
EARTHWORK SPECIFICATIONS &
Test Requirement P.L.T (DIN 18134) Specification TESTING REPORT (CG21-41.2)
VERSION 2 BY CIVECON GROUP
Reference Photos No/Yes Other
Illem Description Unit Quantity Arrival Date Note
1 plate load test NUMBER 1
2
3
4
Comments by: Eng: Saled 8aif (KK T L [Comments by: Eng. Alaa Abd-Allatif (ER) |1 T

1.P.L.T was carried- oul by civll angineering lesting & consulting unit
(Egypt.Japan University of Sclance and Technology)

2-Results roport ettached and found scceptable and comply with
1-The Plate Load Test Result P.L.T,(DIN 18134) |s project specifications.

Approved.
3-Final approval Is subject to above mentioned comments.
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Technical Report

Plate Loading Tests

KM 334+840, KM 334+940,
KM 335+057, KM 334+500,
and KM 334+560

Native Soil

Project

Electric Express Train (Sokhna - New capital - 6th
of October city - New Elalamein city)

Preparedfor =~ \
Aladdin and Partners Integrated 'Contractjn‘g‘w)

'R ’ ,
’ |

halig El masri Street, Hadayek El Kobba 149
m"‘“"ﬁ

Y 45 et

'-"I p *‘
g (| € " et
.‘"“U| c Unlt

www.ejust.edu.eg CINTECH@ejust.edu.eg
CETC23080007.Trans.PLT 1of18 Mobile: +201555631725

anner - l$sd d>swaall



https://v3.camscanner.com/user/download

’ ‘ . o vl Engineeting Testiag &
Lgypt Japan Univer sty of Sclemce Taod sabagy D

3 WaglgiSill g mpladl Auddll &spnalt ol Consnlting Uni¢

\Jnuvrn-uvunav

demadalt S At ¢ 20 heihl dany
dgdadht

1. Introduction

The Civil Engineering Testing & Consulting Unit (CETCU) of the Egypt-Japan University of
Science and Technology (EJUST) was retained by Aladdin and Partners Integrated Contracting
to conduct 5 plate loading tests on the Native Soll of the Electric Express Train project at 5
locations (KM 3344840, KM 3344940, KM 3354057, KM 3344500, and KM 334+560) In
accordance with the German Standard DIN18134. The mandate was communicated by Eng.
Rabiee Roshdy of Aladdin and Partners Integrated Contracting. Field team members (Sameh
Hassan) from the working CETCU team visited the project site on August 6, 2023 and
performed the required tests. This report summarizes the plate loading test procedure

according to DIN18134, the test results and their Interpretations, and the CETCU pertaining
recommendations.

2. Test Set Up and Instrumentation

* The German standard DIN18134 was applied to define the test setup including the
' loading system, test conditions, and procedure for the plate loading tests,

* The tests were carried out to determine the Strain Modull (Evl and Ev2) and their
ratio (Ev2/Ev1) from a stress - deformation relationship of two consecutive loading
from Loading-Unloading-Loading regime.

* The loading plate has a dlameter of 600 mm and a thickness of 25 mm and it Is
provided with equally spaced stiffeners. The upper plate face Is parallel to the bottom
face of the plate to allow a 300-mm plate to be placed on the 600-mm plate top.

* The loading systém consisted of a hydraulic pump connected to a hydraulic jack of
700 bar capacity, which can apply and release the load increments.

* The dial gauge used to measure the plate settlement has a resolution of 0.01 mm
and the lever ratio was equal to 1.

* The temperature at the time of the test was 33t 1°C.

* The plate was carried out on a Native Soll (according to the company) at 5 points (KM
3344840, KM 334+940, KM 335+057, KM 3344500, and KM 334+560). The test surface
area was levelled, and the plate was bedded on this surface.

* The hydraulic jack was placed on the middle of, and normal to, the loading plate
beneath the reaction loading system and secured against tilting.

* The reaction loading systeWﬁer CAT 966E.

4 “-O-' .

www.ejust.edu.eg  — CINTECH@ejusl.edu.eg
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3. Test Procedure and Results

The plate load test was conducted in accordance with the DIN18134, Loading, unloading, and
reloading regimes were considered to estimate the resilient modulus of the tested soil. Prior
to the test, the force transducer and dlal gauge were reset to zero, and then a load
corresponding to a stress of 0.01 MN/m2 was applied. The load was increased in the first
loading cycle until a normal stress of 0.25 MN/m2 was reached, and the loading increment
was 0.025 MN/m2. The load was gradually released in four stages. Following unloading, a
second loading cycle was performed, but the load was only Increased to the penultimate
stage of the first cycle. 5 plate loading tests on the Native Soll of the Electric Express Train
project were conducted at 5 locations (KM 3344840, KM 3344940, KM 3354057, KM 3344500,
and KM 334+560) and the data collected at the 5 test points Is included in Appendix A.

Table 1 presents the load-settlement data obtained at the first loading and unloading stages
of the plate loading test performed at the location KM 3344840, while Table 2 shows the data
obtained at the second loading stage,

Table 1: Load-settlement data obtained at the first loading and unloading stages of the plate
loading test performed at the location (KM 334+840)

=3 6 S i
G AR DS e M R ozax\ AT - A
.. 0050 fa: 0.33 N
R :."i:l bms . .. \. ¥ '-‘-;}Wq;.)o!‘o ’“F. A*_;::E .:
: 0.100 2. 048 :
35.35",'"4. o 3 VLI Y T YT G e
< : 0.150 ST 0.69
R RO v TR L DRI
W .. 0200 093 : . .
STt 0325 VB RN O ET ST e
T , 0.250 114 Y
NIRRT 000 R IR ST R R RN
_ i 0175 : IR
FRTASRISRRE N s A T O R
KPP Z5 N 0.75
"y At D ML A Aﬁ w 1
_1‘“4"4. s LA ,::,'::,.'q.‘mw'v’;‘ 004
b 4 _-’-'
} " : K e T3 s
. c-1Vs :
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Table 2: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 334+840)
8 ()= i ] Normal stress (G- -1 [ Settlement ().
[ R e B | 1T/ AR A Dbl | SRR T 1
I 1.414  0.005 ; 0.04
B 707 e T 0008 T AT R 080T R
el 14.14 0.050 039 '
T P Rt g e SENRY 17 RN G eSS rRY 7 ISR SRR o
N 28.28 0.100 059
I ssss T U ORI DS RGRE
EmERaa 0.150 0.81
I 5740 s i O L P OO TR
BT 380  s6.56 0.200 095
B Gies R TS T TR e T

The load-settlement data obtained In all loading and unloading stages for the test performed
at the first location (KM 334+840) are shown In Figure 1. Table 3 shows the calculations of the
resilient modulus of the tested soil according to DIN18134. The testing data corresponding to
the second testing point (KM 334+940) is provided In Tables 4-6 and Figure 2. The testing data
corresponding to the third testing point (KM 335+057) is provided in Tables 7-9 and Figure 3.
The testing data corresponding to the fourth testing point (KM 334+500) Is provided in Tables
10-12 and Figure 4, The testing data corresponding to the fifth testing point (KM 334+560) Is
provided in Tables 13-15 and Figure 5.

Table 3: Calculations of the resilient modulus of the tested solil according to DIN18134: (KM
334+840)

0.25 S 08
o YT e s LR o
in 644
ey ¥ T SO LT |
112.77 ' 114.44 ‘
RN < s RASAT R

e
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Stress (MN/m?)
0.00 0,05 0.10 0.15 0.20 0.25 0.30

0.20 OFirst Loading cycle

=040

= 0.60
-]

A Second lomiling cycle
QUnloading cycle

€ 0.80 —t B | L — @

-

% 1.00

1.20 _— L
KM 3344840

1.40

Figure 1: Load-settlement data: plate loading test performed at (KM 3344840)

Table 4: Load-settlement data obtained at the first loading and unloading stages of the plate
loading test performed at the location (KM 334+940)

Woad (FY T T ] Nommal stress (o]~ T | [ [ SpmIEmentls] ]
___
[ PR TT : 0.005 B,
DR 7.07 LML a0l T Ty "-';51?4:":':"-r0.33x B vl
R 1404 . 0,050 0.40
I 222 T 007 T T O
Wi Saaaal28.28 : 0.100 0.63
N 35 38 s s 0 T A N S T O T e
—42 a2 0.150 0.8
P2 TS . RS Ge R
0.200 . 1.08
O3 R TR n2as Sehe BRSNS V- L
0.250 LAR-"4.98
S DR Uy L1 0200 N BN G R AT
Kb 0.175 1.25
R T 02 R T SR
‘ 0.075 0.93
T A 008 "

Lo

2 o T o 8 AR AT
v P : AP A
v o ki .06 - Jd 0 Lty
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Table 5: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 334+940)
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Table 6: Calculations of the resilient modulus of the tested soil according to DIN18134: (KM
334+940)
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Figure 2: Load-settlement data: plate | tpe
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Table 7: Load-settlement data obtained at the first loading and unloading stages of the plate
loading test performed at the location (KM 335+057)
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Table 8: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 335+057)
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’ Table 9: Calculations of the resilient modulus of the tested sall according to DIN18134: (KM
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Figure 3: Load-settlement data: plate loading test performed at (KM 335+057)

Table 10: Load-settiement data obtalned at the first loading and unloading stages of the
plate loading test performed at the locatlon (KM 334+500)
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Table 11: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 334+500)
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Table 12: Calculations of the resilient modulus of the tested soll according to DIN18134: (KM
3
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Figure 4: Load-settlement data: plate loading test performed at (KM 334+500)
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Table 14: Load-settiement data obtained at the second loading and unloading stages of the

plate loading test performed at the location (KM 334+560)
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Table 15: Calculations of the resllient modulus of the tested soll according to DIN18134: (KM

334+560)
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Figure 5: Load-settlement data: plate loading test performed at (KM 334+560)
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4. Closure

Test results presented herein report the load-settlement data obtained from 5 plate loading
tests conducted on the Native Soil of the Electric Express train project at 5 locations (KM
334+840, KM 3344940, KM 335+057, KM 3344500, and KM 334+560) In accordance with

German Standard, DIN18134.

112,77 114.44 1.01

”r e T Ra)

Hoseo sso1 089
90.99  77.39 0.85

) TRV R [ AN RO
84.28  88.14 1.05

* Note: Before interpreting these test results for future applications, the Native Soil in-situ
variability between the testing locations should be considered.

Technical committee Lab Enginecer
Dr. Mahmoud Ahmed Mohamed A. Al-Najjar
Prof. Dr. Mohamed F. M. F,
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Location of test site: KM 334+840 f::::: Samch Hassan
Project title: Electric Express Truln Projoct - Aladdin and |Date:  |6/8/2023
Partnees Integrated Contracting

Diameter of loading Time 12:35:00 PM
plate e 1:02:00 PM
Lever ratio 1 Note:
Type of Soil Native Soil CAT 966E
Bedding material o
‘Temperature 33°C
Test regime Loading Stage No. |lLoad (kN) Dial Gauge Reading (mm)
Loading Stage 0 1414 10,00

1 7.07 9.77

2 14,14 9.67

3 21.21 9.60

4 28.28 9.52

5 35.35 9.40

6 4242 931

7 49.49 9.19

8 56.56 9.07

9 63.63 8.97

10 70.7 8.86
Unloading Stage 1 56.56 8.89

12 49,49 8.96

13 RAR L 9.10

14 21.21 9.25

15 1414 9.96
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Reloading Stage 0 1414 9.96

1 7.07 9.70

2 14.14 9.61

3 21.21 9.48

4 28.28 941

5 3535 9.30

6 42.42 9.19

7 ) 49.49 9.10

8 56.56 9.05

9 63.63 8.97
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Location of test site: KM 3344940 'I":::: Sameh Hassan
Project title: Eleetric Express Train Project - Aladdin and |Date:  |6/8/2023
Purtners Integrated Contracting

Diameter of loading Time 1:07:00 PM
plate o 1:34:00 PM
Lever ratio 1 Note:
Type of Soil Native Soil CAT 966E
Bedding material bt
Temperature 33°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1414 10.00

1 7.07 9.67

2 14.14 9.60

3 21.21 9.49

4 28.28 9.37

5 3535 9.28

6 4242 9.15

g 4949 9.04

8 56.56 8.92

9 63.6) 8.73

10 70.7 8.64
Unloading Stage L 56.56 8.69

12 4949 8.75

13 3535 8.92

14 21.21 92.07

15 1.414 9.94
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Reloading Stage 0 1414 9.94

1 7.07 9.60

2 14.14 9.49

3 21.21 934

4 28.28 9.21

5 3535 9.08

6 4242 9.00

7 49.49 8.87

8 56.56 8.72

9 63.63 8.66
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Location of test site: KM 335+057 :::.I: Sameh Hassan
Project title: Electric Express Traln Project - Aladdin und [Date:  [6/8/2023
Purtners Integruted Contracting

Diameter of loading Time |1:39:00 PM
plate o 2:06:00 PM
Lever ratio 1 Note:
Type of Soil Native Soil CAT 966E
Bedding material —
Temperature 33°C
Test regime Loading Stage No, |lL.oad (kN) Dial Gauge Reading (mm)
Loading Stage 0 1414 10.00

1 7.07 9.65

2 14.14 9.46

3 21.21 931

4 28.28 9.25

' 5 35.35 9.15

6 42.42 9.00

7 49.49 8.87

8 56.56 8.74

9 63.63 8.63

10 70.7 8.49
Unloading Stage 11 56.56 8.54

12 49.49 8.60

13 35.35 8.77

14 21.21 8.98

15 1.414 9.92
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm
Reloading Stage 0 1414 9.92

| 7.07 9.60

2 14.14 945

3 21.21 9.24

4 28,28 9.11

5 3535 9.00

6 42.42 8.79

7 49.49 8.66

8 56.56 8.59

9 63.63 8.51
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Location of test site: Field Samch Hassan
KM 334+500 o
Project title: Electric Express Train Project - Alnddin and [Date:  |6/8/2023
Partners Integrated Contracting

Diameter of loading Time |2:11:00 PM
plate 688 2:38:00 PM
Lever ratio 1 Note:
Type of Soil Native Soil CAT 966E
Bedding material —
Temperature 33°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1.414 10.00

1 7.07 9.69

2 14.14 9.62

k) 21.21 9.43

4 28.28 9.31

S 35,35 9.14

6 4242 8.96

7 49.49 8.73

8 5656 8.55

9 63.63 8.35

10 70.7 8.16
Unloading Stage 11 56.56 8.21

12 49,49 8.27

13 3535 8.39

14 21.21 8.54

15 1414 9.45
Test regime Loading Stage No. |Load (kN) Dinl Gauge Reading (mm)
Reloading Stage 0 1414 9.45

1 7.07 9.21

2 14.14 9.02

3 21.21 8.80

4 28.28 8.63

5 3535 B.44

6 42.42 8.25

7 49.49 8.12

8 56.56 8.04

9 63.63 8.00
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Location of test site: KM 334+560 2::: Sameh Hassan
Project title: Electric Express Train Project - Aladdin and |Date:  |6/8/2023
Pariners Integrated Contracting
Diameter of loading Time |2:43:00PM
plate il 3:10:00 PM
r ratio 1 Note:
Type of Soil Native Soil CAT 966E
Bedding material —
Temperature 33°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1414 10.00
1 7.07 9.62
2 14.14 9.51
J 21.21 9.43
4 28.28 9.31
' 5 35.35 9.17
6 42,42 9,02
7 4949 8.86
8 56,56 8.71
9 63.63 8.54
10 70.7 8.42
Unloading Stage 11 56.56 8.42
12 49.49 8.46
13 35.35 8.64
14 21.21 8.83
15 1414 9.70
Test regime Loading Stage No, |Load (kN) Dial Gauge Reading (mm)
Reloading Stage 0 1414 9.70
1 7.07 945
2 14.14 9.30
3 21.21 9.15
4 28.28 9.03
5 3535 8.88
6 42.42 8.76
7 4949 B.64
8 56.56 8.56
9 63.63 847
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Technical Report
Plate Loading Tests
KM 334+640, KM 334+740,
and KM 334+840
(Middle Embankment (-1.5 m)) :
&

Project

Electric Express Train (Sokhna - New capital - 6th
of October city - New Elalamein city)
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1. Introduction

The Civil Engineering Testing & Consulting Unit (CETCU) of the Egypt-Japan University of
Sclence and Technology (EJUST) was retained by Aladdin and Partners Integrated

November 12, 2023 and performed the required tests. This report summarizes the plate
loading test procedure according to DIN18134, the test results and their interpretations,
and the CETCU pertaining recommendations.

2. Test Set Up and Instrumentation
* The German standard DIN18134 was applied to define the test setup Including the
load(ng system, test conditions, and procedure for the plate loading tests,

* The tests were carried out to determine the Strain Moduli (Evl and Ev2) and their
ratio (Ev2/Ev1) from a stress — deformation relationship of two consecutive loading
from Loadlng-Unloading-Loading regime.

* The loading plate has a diameter of 600 mm and a thickness of 25 mm and it Is
provided with equally spaced stiffeners. The upper plate face Is parallel to the bottom
face of the plate to allow a 300-mm plate to be placed on the 600-mm plate top.

* The loading system consisted of a hydraulic PUmp connected to a hydraulic jack of
700 bar capacity, which can apply and release the load increments,

* The dial gauge used to measure the plate settlement has a resolution of 0.01 mm
and the lever ratio was equalto 1,
* The temperature at the time of the test was 262 1°C.

* The plate was carried out on a Middle Embankment (-1.5m) (according to the
company) at 3 points (KM 334+640, KM 3344740, and KM 334+840). The test surface
area was levelled, and the plate was bedded on this surface.

* The hydraulic jack was placed on the middle of, and normal to, the loading plate
beneath the reaction loading system wdmgt Lilting.

St > S Pkl r .
* The reaction loading systom% Mlﬂ‘-@;b@n ‘oader CAT 966E.
'.5 . ! o vARY

N et s QRN s .v“w&nyl m“"- . e
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3. Test Procedure and Results :
The plate load test was conducted In accordance with the DIN18134, Loading, unloading, and
reloading regimes were considered to estimate the resilient modulus of the tested soil. Prior

was 0.025 MN/m2. The load Was gradually released in four stages, Following unloading, a
second loading cycle was performed, but the load was only Increased to the penultimate
stage of the first cycle, 3 plate loading tests on the Middle Embankment (-1.5 m) of the
Electric Express Train project were conducted at 3 locations (KM 334+640, KM 3344740, and
KM 3344840) and the data collected at the 3 test points Is included in Appendix A,

Table 1 presents the load-settiement data obtained at the first loading and unloading stages
of the plate loading test performed at the location (KM 334+640), while Table 2 shows the
data obtained at the second loading stage,

Table 1; Load-settlement data obtalned at the first loading and unloading Stages of the plate
loading test pe_rformed at the location (Km 334+640)

ot sagn o L Nt &
0 1.414 0.005 0.00
155 707 0.025 0.20
ai oL 14,14 0.050 0.32
3 Vi 21,21 0.075 0.57
4 . 28.28 0.100 0.65
SLSRBESY 38,38 0.125 0.96
6 - ATEREI 42.42 0.150 1.14
7 CRTNET 49.49 0.175 1.30
[ S 56.56 0.200 1.44
9 63.63 0.225 1.58
10 70.7 0.250 1.73
11 i 56.56 0.200 1.67
12 149,49 0.175 1.61
13 35.35 0.125 1.36
14 21.21 0.075 1.20
15 1.414 0.005 -~ 0.46
TlEn ST
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Table 2: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test Performed at the location (KM 334+640)

Load () Normal stress (o) Settlement ()
g 1414 0.005 0.46
1 7.07 0.025 0.69
2 14.14 0.050 0.76
3 21.21 0.075 0.94
4 28.28 0.100 1.06
5 35.35 0.125 123
6 42.42 0.150 134
7 49.49 0.175 144
8 56.56 0.200 1.55
9 63.63 0.225 1.64

resilient modulus of the tested soil according to DIN18134. The testing data corresponding to
the second testing point (KM 334+4740) 15 provided In Tables 4-g and Figure 2, The testing data
carresponding to the third testing point (kM 334+4840) is provided in Tables 7-9 and Figure 3.

Table 3: Calculations of the resilient modulus of the tested soll according to DIN18134: (KM
334+640)

© Pamameters « 18t loading cycle 2nd loading cycle
(so,max) MN/m? - 0.25 0.25
 #g(mm) -0,05 0.46
} r.,(mm'nwm')) N4 8.52 7.04
8 (mmAMNZImY) -5.34 -7.90
- Eve1.8¢ (aay So,ua0) 62.66 88.80
i BvfBv, 1.42
A ) li""""'-f’.'.'t:iﬁ' YY)
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Stress (MN/m?)
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0.00
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T 0.60
£o0

£ 1.00
1.20
1.40
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OFirst Loading cycle
ASecond loading cycle

QUnloading cycle

KM 334+640

Figure 1: Load-settlement data: plate loading test parformed at (KM 334+640)

Table 4: Load-settlement data obtained at the first loading and unloading stages of the plate
loadlng test performed at the Iocation (KM 334+740)

Lud(l‘) A, - Normal stress (o) : Settlement (S)
L“d"‘“'“-'m o Ve © MN/m? mm
0 1414 0.005 0.00
1 1 7.07 0.025 0.28
33 1414 0.050 0.36
3 21,21 0.075 0.61
4 . 28,28 0.100 0.76
5. 35.35 0.125 0.93
6 42,42 0.150 1.12
7 " 49.49 0.175 1.26
8 . 56.56 0.200 1.37
] - 63.63 0.225 1.53
10 70.7 0.250 1.64
11 56.56 0.200 1.59
12 49.49 0.175 1.55
13 3535 0.125 1.42
14 S 2121 0.075 1.26
15 1.414 0.005 0.54
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ta obtained at the second loading and unloading stages of the

plate loading test performed at the location (Km 334+740)

: _ Load {F) Normal stress (a,) Settlement (S)
Lasding m'_' kN MN/m’? mm
0 1414 0.00S 0.54
1 7.07 0.025 0.82
2 14.14 0.050 0.90
3 21.21 0.075 1.00
4 28.28 0.100 1.15
5 35.35 0.125 1.20
6 42.42 0.150 131
7 49.49 0.175 1.41
8 .. 56.56 0,200 1.50
9 63.63 0,225 1.57
Table 6: Calculations of the resllient modulus of the tested soil according to DIN18134: (KM
334+740)

SR, Parametors 18t loading cycle 2nd joading cycle
($a.max) MN/m* 0.25 0.25
Q(M) ' 0.04 0.58
e @ (med(MNimY) ; 7.85 631
L A (mm/(MN2im'Y) -5.70 -8.86
0 Eva 1.8,’(!(!1{%!.,'“ G4 70.01 109.83
o vy, 0. 1.57
Stress (MN/m?)
0.00 0.05 0.10 0.15 0.20 0.25 0.30
0.00 ~
020 | OFirst Loading cycle
. 0.40 A Second londing cycle
E 0.60 QUnloading cycle
= 0.80
s 1.00
-
1.40
1.60
1.80 KM 334+740

Figure 2: Load-senle%med at (KM 334+740)
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Table 7: Load-settlement data obtalned at the first loading and unloading stages of the plate
loading test performed at the location (KM 334+840)

.
.
>

. Load (F) Normal stress (o) Settlement (S)
Loading stage kN MN/m? mm
0 1414 0.005 0.00
1 7.07 0.025 043
2 14.14 0.050 0.67
3 w2521 0.075 0.94
4 28.28 0.100 1.12
. 35.35 0.125 1.26
[ 42,42 0.150 1.40
Y /. 49.49 0.175 1.55
8 56.56 0.200 1.65
9 . ' 63.63 0.225 * 1.80
10 il 70.7 0.250 1.85
b AR 56.56 0.200 1.85
12 49.49 0.175 1.82
180TV 35,38 0.125 1.66
M50 2.2 0.075 1.50
ISR 1 414 0.005 0.62

Table 8: Load-settlement data obtained at the second loading and unloading stages of the
plate loading test performed at the location (KM 334+840)

ng stape 080 (F). Normal stress (o) + Settiement ()
“’"‘"'f.‘"'.‘ R e  MN/m? mim
[ Pt 1.414 0.005 0.62
1 . 7.07 0.025 0.88
2 14.14 0.050 1.07
L (X ‘212 0.075 1.23
4 28,28 0.100 1.36
5 13535 0.125 1.48
[ . 14242 0.150 1.57
7 AT 49,49 0.175 1.67
8. (053K s6.56 0.200 1.78
9 ' 63.63 0.225 1.87

Table 9: Calcufations of the resilient modulus of the tested soll according to DIN18134: (KM

334+840)
0 Pamameters . ‘st loading cycle 2nd loading cycie
(So,max) MNim® " - 0.25 0.2
Cag(mm) : 0.19 0.64
a (mmMNimY) - - 10.59 8.68
© S (mmi(MN2im) \ -15.89 -14.83
CEv=A80 (apran s ) - 67.96 90.42
y Ev. AR B E e . _.__,._.—-""_'"_1.33
{5 I g oS
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Figure 3: Load-settlement data: plate loading test performed at (KM 3344840)
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4. Closure
Test results presented herein report the load-settiement data obtained from 3 plate loading
tests conducted on the Middle Embankment (-1.5 m) of the Electric Express train project at 3
locations (KM 3344640, KM 3344740, and KM 334+840) in accordance with German Standard,
DIN18134,

E E
socation MN/m2 MN/mz  Ee/Earatio
KM 3344640 62.66  88.80, -~ 1.42
KM 3344740 7001  109.83.~ 1.57
KM 3344840 6796 90420~ 1.33

* Note: Before interpreting these test results for future applications, the Middle Embankment (-1.5
m) in-situ variability between the testing locations should be considered.

Technical committee Lab Engineer
Prof. Dr, Mohamed F, M. Fahmy Mohamed A. Al-Najjar
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: . Eng. Mohamed A,
Location of test site: KM 334 +640 :';I::: Dtamr
Project title: Electric Express Traln Project - Alsddin and Date:  [12/11/2023
Partners Integrated Contructing
Diameter of loading Time  [12:46:00 PM
plate o 1:14:00 PM
ver ratio i Note:
T&LM.S.,H Middle Embankment (-1.5 m) CAT 966E
Bedding material s
Temperature 26°C
Test regime Loadlng Stage No. |Load (kN) Dial Gauge Rending (mm)
Loading Stage 0 1.414 10,00
| 7.07 9.80
2 14.14 9.68
3 21.21 9.43
4 28,28 9.35
5 35.35 9.04
6 42.42 8.86
7 49.49 8.70
8 56.56 8.56
9 63.63 8.42
10 70.7 8.27
Unloading Stage 11 56.56 8.33
12 49,49 839
13 3535 8.64
14 21,21 8.80
15 1414 9.54
"Minm\ (Loading Stage No, (Lond (kN) Dial Gauge Reading (mm)
Reloading Stage 0 1414 9.54
1 7.07 9.31
2 14.14 9.24
3 21.21 9.06
4 28.28 8.94
5 35.35 8.77
6 8.66
7 8.56
o 8.45
8.36
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ation of test site: Field Eng. Mohamed
. KM 334+740 tenm __ |A. Elnaggar
Project title: Electric Express Tenln Projeet - Aladdinund  |Date:  [12/11/2023
Partners Integruted Contracting
Diameter of loading Time 1:120:00 PM
plate 00 1:45:00 PM
i 1 Note:
n%sl:u Middle Embankment {-1.5 m) CAT 966F
Bedding material —
Temperature 26°C ‘
Test repime Londlng Stage No. |Load (kN) Dial Gauge Reading {mm)
Loading Stage 0 1414 10.00
1 7.07 9.72
2 14.14 9.64
k] 21,21 9.39
d4 28,28 9.24
5 35.35 9.07
6 42,42 8.88
7 49,49 8.74
8 56.56 8.63
9 63.63 8.47
10 70.7 8.36
Unloading Stage 11 56.56 8.41
12 49,49 8.45 .
13 35.35 8.58
14 21.21 8.74
15 1.414 9.46
Test regime l.o-ding Stage No, [Load (kN) Dial Gauge Rndinx (mm)
Reloading Stage 0 1414 9.46
1 7.07 9.18
2 14.14 9.10
3 21.21 9.00
4 28.28 8.85
5 3538 8.80
6 42.42 8.69
7 8.59
8.50
843
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tion of test site: Field Eng. Mohamed
G ' KM 334+840 team A. ::lnn ar
Project title: Electric Express Train Project » Aladdin and  |Date: 12/11/2023
Partners Integrated ¢ ontracting
Diameter of loading Time 1:52:00 PM
plate e 2:19:00 PM
ver ratio l Note:
ll;—ﬁsﬂoil Middle Embankment (1.5 m) CAT 966E
Bedding material —
Tempernture 26°C
Test regime Loading Stage No. |Load (kN) Dial Gauge Reading (mm)
Loading Stage 0 1.414 10.00
1 7.07 9.57
2 14.14 9.33
3 21,21 9.06
4 28.28 8.88
5 3535 8.74
6 42.42 8.60
7 49.49 8.45
8 56.56 8.35
9 63.63 8.20
10 70.7 8.15
Unloading Stage 11 56.56 8.15
12 49.49 8.18
13 35.35 8.34
14 21.21 8.50
15 1.414 9.38
‘Test regim Loading Stage No. [Load (kN) Dial Gauge Rgmllng (mm)
Reloading Stage 0 1414 9.38
1 7.07 9.12
2 14,14 8.93
J 21.21 8.77
4 28,28 8.64
5 v ¥ 8.52
s ) " vt o 843
R s T 4> VT 833
'8 it b 8.22
9 63.63 8.13
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